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Trade MaIt - Zeichen des Lief€rw€rk€s
Anagrama del suministador

Works hspoctor SErp - We*ssadrver$endiggr
SeIo del hslector

Certificate type - APZ Nach
Cenificado tipo

He-Dtm-Fecia
27 -09-2016

Our order No

Werks - Nr
N"de Re€rerEia

603861
Heat
Schmelze
Colada

418541
Youa order No

Bestell - Nr
Pedido N'

oL73'15

316-5-11AV
According to
Entsprechend
Conesporde

BS 970:PART 3:1991.

Shape and Size - Gggenstad
Perril y dimensi6n

ROUND 12,7 mm

Tolerance - Toleranz
Tolerancia

h I /DtN 671 /EN 10278

Bundles
Bunde 2
Bultos

Bars
SlEbe
Barras

Weighl
Ge tdrt
Peso

1353 Kg

Requirements -Anforderungen - Exigencias

EN 10.08&3.2014.
EN 10.272-2007 ,

ASTM A 182 /A 182M-15.
ASTMA479/A479M-'15.
ASME SA 479 / SA 479M-15
ASTM A 276-'16a.

ASME SA 276.2015
SAE AMS 5653H.12.
NACE MR-0175/|SO 15156-3 2009.

316531AV-1.440+1.4401-Type 31&Type 3161.

PEO 2014/68/EU, Annex l, Parag.4.3/DGR 2014/68/EU
Anhang I Absatz 4.3 Certifcate/Zertifikat Nr. 348/2008/MUC

Hgat treatment / Warmebehandlung / Tratamiento t6rmico

1 O6OC 4HlSId WATERMASSEFYAGUA

Soludon anrgdodabgoschroctUHlpgnomplo4old drawn GszogghrEatlrado+ollshedrPolbdPulldc,

Test results - Ergebnis der Prllungen - Resultados de los ensayos

Rm
N/mm2 %L 5D %1.'D

z
o/"

Hardness
Hede
HBv,

lmpact test / Kersbschlag / Resiliencia
ISO V Jules

315 600

Tearperdue'C

20
Spec. N".
Probe Nr
Pro No.

I 518 74 202

U Si Mn P S Cr Mo Ni Cu N Co

Min 't6,50 2,00 I1,00

Max 0,030 1,00 2,00 0,045 0,030 '!8,50 2,50 1.a,00 0.70

0,021 0,38 1,73 0,034 0,020 't7,15 11,15 0,0305 o,17

visual and dirnensional inspeclion
Besichtingung und Ausmessuno O.I(
Confol visual ydimensional

R ad ioactivity in spectio n
Radioaktivitdlskontrolle O.IC
Cond de Radbadn/Uad

Antimiing bst
Spekt6k Vqvi€chsl[Espr O.IC
Antimezcla

Grain Size
Korng16sse
Tamafio de qrano

EDV/EDP
Acc. EN 10.204
Marian Tejedo

Quality Mng.

Wo*s lrBpcclor
De. Wer*s.sachv€rsundi gr

lnspcctor dc f6brica

C

EN 10204/3.1
Certificate no - Prtif-Nr
Certifcado n' 286220

SteelGrade
Werkstoff
Calidad

Melting process / Erschmelzungsad,/ Proceso de Fusi6n

E.AF. / A"O.D.

Dimemion ol Sgecimen
AtrrEssurle.l d€s Pobesrab6
MedUa de las probelas

RD. 1o,oo mm. F"
F.

RDo,2% | Rp 1% |

Ntmm2 | N/mm2 |

uen I uen 
I

rs I

I

577 
| 

640 35 138
I

I I

2,U 0,29

Remarts - Eemeftungen - Obsg,vacloner

lC test acc./lK pr0tung nach ASTM A 262 E.14. OK

F11993
1/2" JIC SWIV CAP 10K 316L  - SOLID INSERT


